

Product Licence Number	Company Name	Product Name	Active Ingredients	Indications	Date of Authorisation
00030/0125	Novartis Consumer Health UK Limited	Savlon Babycare Baby Cream	Strong Cetrimide Solution 1.250vw	General Sales List For the treatment and prevention of nappy rash.	1st November 1997
00031/0505	Roche Products Ltd	Biovital Liquid	Thiamine Hydrochloride (1) EP 0.15mg Riboflavin Sodium Phosphate (2) BP 0.89mg Equivalent to Riboflavin 0.65mg Pyridoxine Hydrochloride (3) EP 0.25mg Nicotinamide (3) EP 2.5mg Cyanocobalamin (4) EP 0.5µg Ascorbic Acid (5) EP 5mg Ferric Sodium Citrate 16.65mg Equivalent to Iron 3mg Manganese Citrate Soluble 0.1mg Equivalent to Manganese 0.015mg	Pharmacy Medicine As a supplement for the prevention of Vitamin and Iron Deficiency.	30th November 1997
00031/0506	Roche Products Ltd	Biovital Tablets	Thiamine Mononitrate (1) EP 0.6mg Riboflavin (1) EP 0.6mg Pyridoxine Hydrochloride (1) EP 1mg Nicotinamide EP 10mg Cyanocobalamin (2) EP 0.002mg Ascorbic Acid (Coated) (3) HSE 20mg Ferric Sodium Citrate HSE 50mg Equivalent to Iron III 16.5mg Ferrous Sulphate Dried BP 50mg Equivalent to Iron II 16mg Manganese Citrate Soluble HSE 1mg Equivalent to Manganese 0.15mg	Pharmacy Medicine See PL 00031/0505	30th November 1997
00032/0225	Pharmacia & Upjohn Limited	Depo-Provera Oncology	Medroxyprogesterone Acetate 150.000mg/ml	Prescription Only Medicine Progestogen. As adjunctive therapy in certain classes of malignant tumours exhibiting a degree of hormone sensitivity.	25th November 1997
00043/0204	Leo Laboratories Ltd	Innohep Syringe 10,000iu/ml	Tinzaparin Sodium 10000.000 A-XAU	Prescription Only Medicine For the prevention of thromboembolic events, including deep vein thrombosis in patients undergoing general and orthopaedic surgery.	20th November 1997
00079/0341	Beecham Group Plc	Day Nurse Liquicaps	Dextromethorphan Hydrobromide 7.500mg Paracetamol 325.000mg Phenylpropanolamine Hydrochloride 12.500mg	Pharmacy Medicine For the relief of symptoms associated with colds and influenza, including shivers, aches and pains, sore throat pain, headache, blocked nose and dry non-productive cough.	6th November 1997
0101/0353	Novartis Pharmaceuticals UK Ltd t/a Sandoz Pharmaceuticals	Sandoglobulin 1g	Human normal immunoglobulin for intravenous infusion (Max. 1gA content 40mg)	Prescription Only Medicines Replacement Therapy: - Primary immunodeficiency syndromes: - congenital agammaglobulinaemia and hypogammaglobulinaemia. - Common variable immunodeficiency. - Severe combined immunodeficiencies. - Secondary hypogammaglobulinaemia in patients with chronic lymphocytic leukaemia and multiple myeloma with recurrent bacterial infections. - Children with congenital aids who have repeated bacterial infections Immunomodulatory Effect: - Idiopathic thrombocytopenic purpura (ITP), in adults or children at high risk of bleeding or prior to surgery to correct the platelet count. - Allogeneic bone marrow transplantation. - Kawasaki disease	10th February 1998
0101/0354	Novartis Pharmaceuticals UK Ltd t/a Sandoz Pharmaceuticals	Sandoglobulin 3g	Human normal immunoglobulin for intravenous infusion (Max. 1gA content 120mg)	Prescription Only Medicines Replacement Therapy: - Primary immunodeficiency syndromes: - congenital agammaglobulinaemia and hypogammaglobulinaemia. - Common variable immunodeficiency.	10th February 1998